@right

Parts List for Wright ZTO
(For Serial Numbers 59914 and Higher Until Superseded)

Replace with newer revisions as they become available

© 2012 Wright Manufacturing, Inc. All rights reserved
Revised: 07/01/2012

P/N 79530039



MAIN ASSEMBLY

s

Instrument Panel Assembly
Page 15

Electrical Assembly
Page 21

R.O.P.S Assembly
Page 16

Fuel System Assembly
Page 13-14

Motion Control Assembly
Page 8

Seat Frame Assembly Engine Assemblies
Page 12-13

Page 22

Discharge Chute Assembly
Page 17

Deck Lift System Assembly
Page 4

Motion Control Arm Assembly
Page 17

Tractor Body Assembly

Caster Assembly
Page 16

Deck Assembly
Page 8-10

Anti-Sclap Wheel Assembly \ 'i
Page 18 ’ Idler Arm Assembly
y Page 11

Mulch Kit Assembly >
Page 20 \l 5

Engine Deck Assembly
Page 5

Transmission Service Parts
Page 19

P/N 79530039 1 © 2012 Wright Manufacturing, Inc. All rights reserved



TRACTOR BODY ASSEMBLY

PN DESCRIPTION
11990002 |BOLT HEX, 5/16-18 x 2 Z5
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5
11990030 |BOLT, FLANGE, 3/8-16 x 3/4 Z5
11990046 |BOLT, FLANGE, 3/8-16 x 1 Z8
11990059 |BOLT, CARRIAGE, 5/16-18 X 3/4 Z5
11990060 |BOLT CARRIAGE, 5/16-18 x 1 Z5
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
12990008 |NUT, LOCK FLANGE, 3/8-16 Z5
12990021 |NUT, NYLOCK, 5/16-18 Z5
13990010 |[WASHER, FLAT, USS 5/16 Z5
16410012 |SPRING, COMP, 1.35 X 0.142 X 1.75
17460012 |BUMPER, RUBBER, BLACK
17470002 |GROMMET, 0.688 x 1.000 x 0.250
17470003 |GROMMET, RUBBER, 1.0 x 1.375 x 0.1875"
91410052 |ENGINE GUARD WEIGHT,11.25" x 7.625", WZTO
91410055 |[ENGINE GUARD WEIGHT, 15.25" x 8.875", WZTO
93410348 |FUEL TANK SUPPORT WELDMENT, LEFT, WZTO
93410349 |FUEL TANK SUPPORT RIGHT WELDMENT, WZTO
93410350 |[ENGINE GUARD UPPER WELDMENT, WZTO
93410351 |[TRANSAXLE BRACE, WZTO

o]
_x_\_\_\_\_\w—\l\a—\oomooSLN-hmO?Nj

17460012
91410052

- Z 11990060
91410055 11990012& »
/
/
12990007/ ===\

11990030 12990021
16410012

12990007

_®—— 17470003
- ]

11990030

13990010
11990002

11990046 §1 2990008
A
93410349 _ P 11990059

~

93410348

) :‘/ 11990030

11990046

P/N 79530039 2 © 2012 Wright Manufacturing, Inc. All rights reserved



TRACTOR BODY ASSEMBLY

PN DESCRIPTION QTY
11990001 |BOLT, HEX, 1/4-20 x 5/8 Z5
11990024 |SCREW, TRUSS HEAD, PHILIPS, 1/4-20 X 3/4 SS
11990027 |BOLT, HEX, 5/16-18 X 1 Z5
11990030 |BOLT, FLANGE, 3/8-16 x 3/4 Z5
11990053 |BOLT, HEX, 3/4-10 X 2 1/4 Z5
11990063 |SCREW, TRUSS HEAD, PHILIPS, 1/4-20 x 1/2 SS
11990074 |BOLT, CARRIAGE, 3/8-16 x 3/4 Z5
12990008 |NUT, LOCK FLANGE, 3/8-16 Z5
12990019 |NUT, NYLOCK, 1/4-20 Z5
12990021 |NUT, NYLOCK, 5/16-18 Z5
12990045 |[NUT, TOPLOCK, 1/4-20 Z5
12990059 |NUT, TOPLOCK, 3/4-10 Z5
13990009 |[WASHER, FLAT, USS 1/4 Z5
13990010 |WASHER, FLAT, USS 5/16 Z5
13990051 |[WASHER 1 1/2 OD x 3/4 ID x 1/8 THICK
17410002 |GROMMET, BATTERY CABLES
17470002 |GROMMET, 0.688 x 1.000 x 0.250
17470003 |GROMMET, RUBBER, 1.0 x 1.375 x 0.1875"
53490049 |WIRE, INSULATED RED, 6 AWG X 38
53490050 |WIRE, INSULATED BLACK, 6 AWG X 23
72410001 |NUT, LUG 1/2-20
72410050 |WHEEL ASSEMBLY, 23 X 10.50 - 12, TURF TECH
91410053 |BATTERY BOX COVER
91410054 |BATTERY HOLD
93410353 |FUEL TANK SUPPORT WELDMENT, REAR, LEFT, WZTO
93410354 |FUEL TANK SUPPORT WELDMENT, REAR,RIGHT, WZTO
93410359 |FOOT PLATFORM
95410021 |WHEEL SPACER KIT, WZTO

I\J—‘A—‘—\NI\JOO—\—‘OJN—\NG)LI\JCOI\JLS—‘—\N\IN\IN

11990024 91410054

11990024 91410053 1299004 11990001 12990045

13990009
11990074

53490050

11990030
12990019

~

12990008 53490049

93410359
'/1 1990063

17470002 — €<
17470003

93410353

12990021
13990010
11990027

12990059
13990051

95410021

72410050
72410001

P/N 79530039 3 © 2012 Wright Manufacturing, Inc. All rights reserved



DECK LIFT ASSEMBLY

PN DESCRIPTION QTY PN DESCRIPTION QTY
11990011 [BOLT HEX, 1/2-20 x 2 1/4 Z5 2 16410008 |SPRING, EXTENSION, 5/8 x 2 1/2 1
11990030 |BOLT, FLANGE, 3/8-16 x 3/4 Z5 8 16410009 |[FOOT PEDAL SPRING 1
11990032 [BOLT HEX, 3/8-16 x 1 1/4 Z5 1 16460008 |SPRING, DECK LIFT, 1.7 X9 1
11990055 [BOLT, HEX, 1/2-20 x 1 1/2 Z5 1 24420030 [DETENT PIN .375 x 2.00 1
11990057 [BOLT, HEX, 1/2-20 X5 1/2 75 2 24420035 [Machined, SS Spacer, 1.250 OD X 1.375 ID 3
11990065 |[BOLT HEX, 5/16-18 x 1 1/4 Z5 1 25410008 |BUSHING, FLANGE, 1 1/4 1D X 1 3/8 OD 2
11990069 [BOLT, HEX, 1/4-20 x 1 Z5 1 25410009 |[FLANGED BUSHING, SPLIT, 0.875 ID 4
11990075 [BOLT, ALLEN, SHOULDER, 0.375 x 0.750 1 77410006 |BEARING, BALL SEALED W/ SNAP RING 2
11990106 [BOLT, HEX, 1/2-20 X 1 3/4 Z5 1 77410011 |[BEARING, BALL 1
12990006 |[NUT, LOCK FLANGE, 1/4-20 Z5 2 93410186 |DECK-LIFT LATCH DETENT ARM 1
12990007 [NUT, LOCK FLANGE, 5/16-18 Z5 2 93460071 |[DECK-LIFT LATCH 1
12990008 |NUT, LOCK FLANGE, 3/8-16 Z5 10 93460074 |DECK LIFT SELECTOR PLATE 1
12990018 [NUT, NYLOCK, 1/2 - 20 Z, LOW PROFILE 1 93460084 |WASHER, FLAT USS 1/2Z 3
12990020 [NUT, NYLOCK, 3/8-16 Z5 1 93460085 |DECK LIFT AXLE CONNECTOR 1
12990038 [NUT, NYLOCK, 1/2-20 Z5 5 93460086 |[DECK-LIFT FOOT PEDAL 1
13990009 |WASHER, FLAT, USS 1/4 75 2 93460087 |DECK-LIFT AXLE 1
13990015 [MACH BUSH, 1/2ID X 7/8 OD X 18 GA 4 93460148 |WZ DECK LIFT AXLE WELDMENT, REAR 1
13990019 |[MACH BUSH, 7/8 ID X 1 3/8 OD X 10 GA 2 96460005 |DECK-LIFT LATCH SPANNER 1
13990035 [MACH BUSH, 1/2ID X 7/8 OD X 14 GA 1 96460006 |[SPACER, DECK LIFT SELECTOR PLATE, WZ 1
15990019 [3-LINK CHAIN 1

24420030
11990011/ /11990011 96460006
e
03460085 ]1888828 13990019 /12990038
& 12990038
\-’\Q_
'E,.’ ﬂ ~
// ) . ﬂ .
13990035 )
58460005 ’ﬁ 0 33470000
93460071
77410006
13990015

24420035
25410008

93460086
24420035

93460084
12990008
12990018
15990019

P/N 79530039

16410009
11990032
93460087
12990008

A

ol 12990007
.., B 12990038
B ¥, 12990006
‘ . ' 16410008
5 %, 11990069
11990065 ?? P
-l
13990009 93410186'//// oo
12990038 13990015 ~ ﬂ
13990015 o
11990075 :
12990007

16460008

4 © 2012 Wright Manufacturing, Inc. All rights reserved



ENGINE DECK ASSEMBLY

PN DESCRIPTION
11990003 |BOLT, HEX, 5/16-18 x 4 1/2 Z5
11990024 |SCREW, TRUSS HEAD, PHILIPS, 1/4-20 X 3/4 SS
11990100 |BOLT HEX, 5/16-18 x 2 1/2 Z5
11990114 |BOLT, HEX, 3/8-16 X 3 1/4 Z5
11990123 |BOLT, CARRIAGE, 3/8-16 x 2 1/2 Z5
11990134 |BOLT, CARRIAGE, 1/2-13 X 3.5 75
11990135 |HARDWARE, BOLT, 0.3125-18 X 3.000, Z8
12990019 |NUT, NYLOCK, 1/4-20 Z5
12990021 |NUT, NYLOCK, 5/16-18 Z5
12990031 |NUT, TOPLOCK, 3/8-16 Z5
12990055 |NUT, NYLOCK, 1/2-13 Z5
13990002 |WASHER, FLAT, USS 7/16 Z5
13990009 |[WASHER, FLAT, USS 1/4 Z5
13990010 |WASHER, FLAT, USS 5/16 Z5
13990032 |WASHER, 1/2 x 2 x 0.062 Z5
16460009 |SPRING, DIE, 2.5
33410098 |HOSE, GP, 1/2", ORDER PER FT
34410001 |HYDRO, RESERVOIR, 350mL, W/CAP
39410001 |TRANS., ZT-3400 LEFT, ZS-GHEE-3AEB-21LX
39410002 |TRANS., ZT-3400 RIGHT, ZS-GHEE-3AEB-21LX
71460006 |PULLEY, IDLER 4 1/2 x 1 x 3/8 BORE
71460094 |PULLEY, FLAT IDLER, 5"
71460137 |BELT, WRAPPED, A SECTION, 79.85 EL
93410335 |TRACTOR BODY FRAME, WZTO
93490009 |IDLER ARM WASHER
93410365 |SPACER, 0.625 X 0.375 X 2.250
93410366 |SPACER, 0.625 X 0.459 X 1.125
91410050 |[NEUTRAL ENGAGE PULL, WZTO
15990048 |COTTER PIN, 0.080 X 0.750

<

12990055 11990114
13990032 16460009 34410001
11990123 é 12990019 .
13990009 ¢
13990002 A
93490009
|
11990100 \19 | !
|
11990003
33410098
93410335
12990021
71460137
|
71460006 15990048
|
™~93410366
|
93410365
91410050

39410001

39410002
13990010
12990021

13990010

12990021 11990135

P/N 79530039 5 © 2012 Wright Manufacturing, Inc. All rights reserved



SEAT FRAME ASSEMBLY

PN DESCRIPTION QTY
11990005 |BOLT, HEX, 3/8-16 x 2 Z5 1
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5 3
11990059 |BOLT, CARRIAGE, 5/16-18 X 3/4 Z5 4
11990075 |BOLT, ALLEN, SHOULDER, 0.375 x 0.750 1
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5 11

12990008 |NUT, LOCK FLANGE, 3/8-16 Z5

12990012 |NUT, U, 1/4-20, 11GA

12990031 |NUT, TOPLOCK, 3/8-16 Z5

13990015 |MACH BUSH, 1/2 1D X 7/8 OD X 18 GA
13990016 |MACHINE BUSHING 1/2 1D 7/8 OD 18 GA
13990035 |MACH BUSH, 1/2 1D X 7/8 OD X 14 GA
13990035 |[MACH BUSH, 1/2ID X 7/8 OD X 14 GA
15990009 |E-CLIP 1/2

17460002 |CAP, VINYL 3/8 X 1

17460012 |BUMPER, RUBBER, BLACK

17470003 |GROMMET, RUBBER, 1.0 x 1.375 x 0.1875"
24420026 |GROOVE PIN, .5" X 16.425"

24420050 |ROD, ASSEMBLY, 5/16 x 13.5, W/ENDS
52410003 |[SWITCH, OPC, 2 LB INTERNAL SPRING, BLACK
52410006 |[SWITCH, VK NO/NO

93410336 |SEAT SUPPORT FRAME WELDMENT, WZTO
93410352 |SEAT LATCH, WZTO

93410377 |SEAT SUPPORT WELDMENT, WZTO
96460048 |GUARD, MOTION CONTROL SLOT, LEFT, WZ
96460049 |[GUARD, MOTION CONTROL SLOT, RIGHT, WZ
98410134 |SEAT, W/ SEAT BELT

alalalalalalwlaNdN NN =N N|ol= =N

98410134

b4 11990075
, o— 17460002
93410352
13990016 13990035
| °
13990035 |

12990007\1 17460012 52410003
17470003

52410006

12990031

11990059
11990059
96460049
12990007

13990035

52410006
15990009

24420050
24420026

12990007///////J: B
12990012

93410336

96460048

P/N 79530039 6 © 2012 Wright Manufacturing, Inc. All rights reserved



P/N 79530039

MOTION CONTROL ARM ASSEMBLY

PN DESCRIPTION
11990016 |BOLT, CARRIAGE, 3/8-16 X 1 Z5
11990052 |BOLT HEX, 1/2-13 x4 1/2 75
11990065 |BOLT HEX, 5/16-18 x 1 1/4 Z5
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
12990018 |NUT, NYLOCK, 1/2-20 Z, LOW PROFILE
12990020 |NUT, NYLOCK, 3/8-16 Z5
13990015 |MACH BUSH, 1/2ID X 7/8 OD X 18 GA
16460011 |SPRING, EXT, 0.945 X 0.136 X 6.45
17420012 |GRIP, HANDLE 1 X 14
93410345 |MOTION CONTROL LEVER SUPPORT
93410368 [CONTROL ARM ASSEMBLY, LEFT, WZ
95410024 |[CONTROL HANDLE KIT, WZTO

12990018
12990020
12990007

o]
<

JEIN IR Y (Y (N BN O} (N O RN R QY |

95410024

11990065 17420012

93410345

11990052
13990015 —_|

16460011 —__ |

93410367 11990016

MOTION CONTROL ARM ASSEMBLY

PN DESCRIPTION
11990016 |BOLT, CARRIAGE, 3/8-16 X 1 Z5
11990052 |BOLT HEX, 1/2-13 x4 1/22Z5
11990065 |BOLT HEX, 5/16-18 x 1 1/4 Z5
12990007 |[NUT, LOCK FLANGE, 5/16-18 Z5
12990018 [NUT, NYLOCK, 1/2 - 20 Z, LOW PROFILE
12990020 |[NUT, NYLOCK, 3/8-16 Z5
13990015 |MACH BUSH, 1/2 1D X 7/8 OD X 18 GA
16460011 |SPRING, EXT, 0.945 X 0.136 X 6.45
17420012 |GRIP, HANDLE 1 X 14
93410344 |MOTION CONTROL LEVER SUPPORT
93410367 |[CONTROL PIVOT ASSEMBLY, RIGHT, WZ
95410024 |[CONTROL HANDLE KIT, WZTO

_—\

O
<

[N NI N N V) [N [ O) SN [P Q)

N

17420012 12990007

95410024

11990065 /////\\\\\\\
'
93410367
12990018 ’ QU

g C o
16460011 \/ 13990015

11990052
93410344

7 © 2012 Wright Manufacturing, Inc. All rights reserved



48 DECK ASSEMBLY

PN DESCRIPTION QTY. PN DESCRIPTION QTY.
11990004 |BOLT HEX, 3/8-16 x 2 1/2 Z5 1 17460018 |STRIPING RUBBER, ADJUSTABLE, 48/52 1
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5 4 18410012 |[KNOB, PLASTIC, "T" 4
11990013 |BOLT, FLANGE, 5/16-18 X 1 Z5 13 71440002 |BLADE, 16 1/2" 3
11990046 |BOLT, FLANGE, 3/8-16 x 1 Z8 8 71460009 |[PULLEY, 6IN BACKSIDE IDLER 1
11990068 |BOLT, HEX, 3/8-16 X 2 1/4 Z5 1 71460060 |PULLEY, SINGLE GROOVE, A/B, H BUSH, X 5.5" OD 2
11990090 |BOLT, HEX, 1/4-20 X 1 P8 6 71460061 |PULLEY, DOUBLE GROOVE, A/B, H BUSH X 5.5" OD 1
11990116 |BOLT, HEX, 5/8-11 x 1.5 Z5 3 71460070 |BELT, WRAPPED, B SECTION, 52.04 EL 1
11990129 |BOLT, CARRIAGE, 3/8-16 X 1 1/4 Z5 12 71460086 |PULLEY, FLAT IDLER, WIDE, 6" 1
11990134 |BOLT, CARRIAGE, 1/2-13 X3.575 2 71460097 |BELT, WRAPPED, B SECTION, 127.04 EL 1
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5 17 71460111 |[BUSHING, H, SPLIT TAPERED, MODIFIED, 1" 3
12990008 |NUT, LOCK FLANGE, 3/8-16 Z5 22 71460114 |SPINDLE ASSEMBLY, NON THRU BOLT 3
12990022 |NUT, NYLOCK, JAM, 1/2-13 Z5 2 93430049 |CUTTER DECK WELDMENT, 48", WZTO 1
12990031 |NUT, TOPLOCK, 3/8-16 Z5 2 93430043 |[FRONT BAFFLE, 48" AERO-CORE, TRIM 1
13990002 |WASHER, FLAT, USS 7/16 Z5 2 93430044 |[FRONT BAFFLE, 48" AERO-CORE, DISCHARGE 1
13990007 |BLADE SPACER, 5/8 X 1/4 3 93460073 |DECK ADJUSTMENT PLATE 4
13990032 |WASHER, 1/2 x 2 x 0.062 Z5 2 93460141 |STRIPING MIDDLE PLATE 1
13990039 |WASHER, 5/8 78 3 93490009 |IDLER ARM WASHER 2
13990041 |WASHER, 3/8 X1 1/2X0.1575 2 93490017 |[STRIPING PLATE, BACK, 52", AERO-CORE 1
15990003 |MACHINE KEY 1/4 X 1/4 X 1 3 93490019 |WZTO 48-52 DECK COVER LEFT 1
16460009 |SPRING, DIE, 2.5 2 93490020 |WZTO 48-52 DECK COVER RIGHT 1
17460002 |CAP, VINYL 3/8 X 1 2 96460047 |BELT GUIDE, WZTO 1
17460012 |BUMPER, RUBBER, BLACK 4

12990031
96460047

93490020

93490019

11990046

93460073

17460012\‘0/ -

11990012\1

93430044
12990007

P/N 79530039

12990008

12990022
13990032
71460060
16460009

71460009
13990002

93490009
11990134

13990041
11990068

93430043

e i
|
12990008/.
13990007

£Z 13990032
T 3§ 15990003

11990090
71460111

71460086
71460060

11990013

93460141
12990007

\\\\\//,<§t::::18410012
> 12990007

‘21“‘————————11990013

93430049
71460114

71440002

13990039
11990116

8 © 2012 Wright Manufacturing, Inc. All rights reserved

93490017
17460018




52 DECK ASSEMBLY

PN DESCRIPTION QTY. PN DESCRIPTION

11990004 |BOLT HEX, 3/8-16 x 2 1/2 725 17460018 |STRIPING RUBBER, ADJUSTABLE, 48/52

11990013 |BOLT, FLANGE, 5/16-18 X 1 Z5 18410012 |KNOB, PLASTIC, "T"

11990046 |BOLT, FLANGE, 3/8-16 x 1 Z8 71440001 |BLADE, 18"

11990068 |BOLT, HEX, 3/8-16 X 2 1/4 Z5 71460009 |PULLEY, 6IN BACKSIDE IDLER

11990090 |BOLT, HEX, 1/4-20 X 1 P8 71460053 |PULLEY, SINGLE GROOVE, A/B, H BUSH X 6" OD

11990116 |BOLT, HEX, 5/8-11 x 1.5 Z5 71460054 |PULLEY, DOUBLE GROOVE, A/B, H BUSH X 6" OD

11990129 |BOLT, CARRIAGE, 3/8-16 X 1 1/4 Z5 71460065 |BELT, WRAPPED, B SECTION, 57.04 EL

11990134 |BOLT, CARRIAGE, 1/2-13 X 3.5 75 71460085 |BELT, WRAPPED, B SECTION, 131.04 EL

12990007 |NUT, LOCK FLANGE, 5/16-18 Z5 71460086 |PULLEY, FLAT IDLER, WIDE, 6"

12990008 |NUT, LOCK FLANGE, 3/8-16 Z5 71460111 |BUSHING, H, SPLIT TAPERED, MODIFIED, 1"

12990022 |NUT, NYLOCK, JAM, 1/2-13 Z5 71460114 |SPINDLE ASSEMBLY, NON THRU BOLT

12990031 |[NUT, TOPLOCK, 3/8-16 Z5 93440060 |FRONT BAFFLE, 52" AERO-CORE, TRIM

13990002 |WASHER, FLAT, USS 7/16 Z5 93440061 |FRONT BAFFLE, 52" AERO-CORE, DISCHARGE

13990025 |[WASHER, FLAT 2.00 x .720 x .250 93440072 |CUTTER DECK WELDMENT, 52", WZ/WZTO

13990032 |WASHER, 1/2 x 2 x 0.062 Z5 93460073 |DECK ADJUSTMENT PLATE

13990039 |WASHER, 5/8 78 93460141 |STRIPING MIDDLE PLATE

13990041 |WASHER, 3/8 X1 1/2X0.15 75 93490009 |IDLER ARM WASHER

15990003 |MACHINE KEY 1/4 X 1/4 X 1 93490017 |STRIPING PLATE, BACK, 52", AERO-CORE

16460009 |SPRING, DIE, 2.5 93490019 |WZTO 48-52 DECK COVER LEFT

17460002 |CAP, VINYL 3/8 X 1 93490020 |WZTO 48-52 DECK COVER RIGHT

[9]
A_xA_xM_x.h_xA_xwwA_xA_xM_xw.j;Aj

N|= - -
ENINYINY NI N I NTING P N e R T BN o] e B

17460012 |BUMPLER, RUBBER, BLACK 96460047 |BELT GUIDE, WZTO

12990031
T/ 96460047
12990008

12990022
13990032 |

12990031

13990032

71460065 71460085

15990003
11990090
71460111

71460086

93490020 71460053

13990002
93490009

11990134 71460054

13990041 11990004 11990013
13990002

11990068 93490009

93490019

11990046
93460073
12990008

11990134

93490017
17460018
93460141
12990007

17460012
11990013

18410012
12990007
11990013

12990007+ !

«

93440072

71460114
12990008
13990025

71440001

93440061

13990039
11990116

P/N 79530039 9 © 2012 Wright Manufacturing, Inc. All rights reserved



61 DECK ASSEMBLY

PN DESCRIPTION QTY. PN DESCRIPTION QTY.
11990004 |BOLT HEX, 3/8-16 x 2 1/2 Z5 1 17460021 |STRIPING RUBBER, ADJUSTABLE, 61 1
11990012 [BOLT, FLANGE, 5/16-18 X 3/4 Z5 4 18410012 |[KNOB, PLASTIC, "T" 4
11990013 |BOLT, FLANGE, 5/16-18 X 1 Z5 13 71440003 [BLADE, 21" 3
11990046 [BOLT, FLANGE, 3/8-16 x 1 Z8 8 71460009 [PULLEY, 6IN BACKSIDE IDLER 1
11990068 [BOLT, HEX, 3/8-16 X 2 1/4 Z5 1 71460055 |[PULLEY, SINGLE GROOVE, A/B, H BUSH X 7" OD 2
11990090 [BOLT, HEX, 1/4-20 X 1 P8 6 71460067 |BELT, WRAPPED, B SECTION, 66.04 EL 1
11990116 |BOLT, HEX, 5/8-11 x 1.5 Z5 3 71460084 |[PULLEY, DOUBLE GROOVE, A/B, H BUSH X 7" OD 1
11990129 [BOLT, CARRIAGE, 3/8-16 X 1 1/4 Z5 12 71460086 |PULLEY, FLAT IDLER, WIDE, 6" 1
11990134 |BOLT, CARRIAGE, 1/2-13 X 3.5 Z5 2 71460096 |BELT, WRAPPED, B SECTION, 139.04 EL 1
12990007 [NUT, LOCK FLANGE, 5/16-18 Z5 17 71460111 |[BUSHING, H, SPLIT TAPERED, MODIFIED, 1" 3
12990008 |[NUT, LOCK FLANGE, 3/8-16 Z5 22 71460114 [SPINDLE ASSEMBLY, NON THRU BOLT 3
12990022 [NUT, NYLOCK, JAM, 1/2-13 Z5 2 93450044 |[FRONT BAFFLE, 61" AERO-CORE, TRIM 1
12990031 |[NUT, TOPLOCK, 3/8-16 Z5 2 93450045 [FRONT BAFFLE, 61" AERO-CORE, DISCHARGE 1
13990002 [WASHER, FLAT, USS 7/16 Z5 2 93450049 [STRIPING BACK PLATE, 61", WSTX/WSPX 1
13990025 |WASHER, FLAT 2.00 x .720 x .250 3 93450054 |DECK COVER, LEFT, 61" WZTO 1
13990032 [WASHER, 1/2 x 2 x 0.062 Z5 2 93450055 |DECK COVER, RIGHT, 61" WZTO 1
13990039 |WASHER, 5/8 Z8 3 93460073 [DECK ADJUSTMENT PLATE 4
13990041 [WASHER, 3/8 X 1 1/2 X 0.15 Z5 2 93460141 |STRIPING MIDDLE PLATE 1
15990003 [MACHINE KEY 1/4 X 1/4 X 1 3 93490009 [IDLER ARM WASHER 2
16460009 [SPRING, DIE, 2.5 2 96460047 |BELT GUIDE, WZTO 1
17460002 [CAP, VINYL 3/8 X 1 2 98440006 |CUTTER DECK ASSEMBLY, 61" WZTO 1
17460012 [BUMPER, RUBBER, BLACK 4
12990031
96460047
12990022 71460096
13990032
71460055
16460009
71460009
788858
93450055 15990003
11990090
71460111
71460086
71460055
11990134 11990013
93450054 3;388821
11990046,,,/!? 11990068
93460073
12990008
17460012

11990012

93450045

=

P/N 79530039

®
12990007///l

93450044

13990025

10

93460141
12990007

h T‘\ 18410012
i 12990007
11990013
93450053

71460114
71440003

13990039
11990116

© 2012 Wright Manufacturing, Inc. All rights reserved

93450049
17460021




P/N 79530039

LEFT IDLER ARM ASSEMBLY

PN DESCRIPTION QTY
25410003 |SPANNER, CIS BEARING
77410015 |BEARING, BALL, 1630
98460047 |IDLER ARM ASSEMBLY, LEFT

/98460047
77410015— | @

25410003— |
|

77410015 —|

~|N[=(F

RIGHT IDLER ARM ASSEMBLY

PN DESCRIPTION QTY

25410003 |SPANNER, CIS BEARING
f98460048

77410015 |[BEARING, BALL, 1630
|

INIT Y N

98460048 |IDLER ARM ASSEMBLY, RIGHT

77410015~

25410003
77410015 —|

WZTO DECK IDLER ASSEMBLY

PN DESCRIPTION QTY.
12990008 [NUT, LOCK FLANGE, 3/8-16 Z5 2
12990022 |NUT, NYLOCK, JAM, 1/2-13 Z5 1
13990002 |[WASHER, FLAT, USS 7/16 Z5 1
25410003 |SPANNER, CIS BEARING 1
77410015 |BEARING, BALL, 1630 2
93490009 |IDLER ARM WASHER 1
96460047 |BELT GUIDE, WZTO 1
93460149 |IDLER ARM 7.00IN LEFT WELDMENT, WZTO -

%/96460047 93460149
77410015 12990008 /
I e— I

2541 0003\D ° 12990008
93490011

77410015\@

11 © 2012 Wright Manufacturing, Inc. All rights reserved



Briggs and Stratton Engine Assembly

PN DESCRIPTION
11990009 [BOLT, HEX, 5/16-24 x 1 1/2 Z5
11990010 [BOLT, HEX, 7/16-20 x 2 3/4 Z5
11990028 |BOLT HEX, 5/16-18 x 3/4 Z5
11990059 [BOLT, CARRIAGE, 5/16-18 X 3/4 Z5
11990067 |BOLT, FLANGE, M8-1.25 x 15mm Z10.9
12990011 [NUT, LOCK FLANGE, 5/16-24 Z5
12990039 [NUT, TOPLOCK, 5/16-18 Z5
13990009 [WASHER, FLAT, USS 1/4 Z5
13990013 [WASHER, LOCK, 5/16 Z5
13990014 |WASHER, LOCK, 7/16 Z5
13990027 |MACHINE BUSHING 7/8 ID 1-3/8 OD 14 GA.
13990052 |WASHER, 7/16 X 1 3/4 X 0.1793, CUSTOM
15990003 [MACHINE KEY 1/4 X 1/4 X 1
35410066 |OIL DRAIN VALVE, 3/8-18 NPT x 3.31
51410064 |[ENGINE, 24.00 BRIGGS COMMERICAL TURF
51410065 |[ENGINE, 26.00 BRIGGS COMMERICAL TURF
51410068 |MUFFLER B&S 24-30, LOW HORIZONTAL
71410012 |PULLEY, 5-1/4" OD X A/B GRV X 1"ENG
71410023 |[CLUTCH, 1", OGURA GT1-TR04
71460138 |PULLEY, 6.75 X B GRV, CLUTCH
93410364 |WZTO, OGURA CONVERSION PLATE 2

O
<

N INCY N N BN PN T TS TN YR NG TN N f

JEEN (RN RN (RN IR PN

51410068

OBTAIN ENGINE
HARDWARE FROM

15990003 ENGINE DEALER
71410012
15990003 13990013
12990011
93410364 12990011
; 71410023
11990010 1990059 . 71460138 11990028
TORQUE: 40-50 ft-lbs : 11990067
WITH THREAD LOCKER - 13990014

Briggs and Stratton Engine Assembly

PN DESCRIPTION
11990009 [BOLT, HEX, 5/16-24 x 1 1/2 Z5
11990028 |BOLT HEX, 5/16-18 x 3/4 Z5
11990136 [BOLT HEX, 7/16-20 x 1.250 Z5
12990011 |NUT, LOCK FLANGE, 5/16-24 Z5
13990002 |WASHER, FLAT, USS 7/16 Z5
13990013 |WASHER, LOCK, 5/16 Z5
15990003 |MACHINE KEY 1/4 X 1/4 X 1
35410066 |OIL DRAIN VALVE, 3/8-18 NPT x 3.31
51410066 |ENGINE, 30.00 BRIGGS COMMERICAL TURF
51410068 |MUFFLER B&S 24-30, LOW HORIZONTAL
71410016 |PULLEY, 5-1/4" OD X A/B GRV X 1.125" ENG
71410017 |CLUTCH, 1.125 x 6.75, 200FT-LB CW, #5218-203

‘]
<

JER RN N G R R N R (N N N N |

51410066 35410066

51410068

OBTAIN ENGINE
HARDWARE FROM
ENGINE DEALER

13990013

15990003
71410016

11990028
11990009
1399002 ———— & 71410017

11990136
TORQUE: 40-50 ft-Ibs
WITH THREAD LOCKER

P/N 79530039 12 © 2012 Wright Manufacturing, Inc. All rights reserved



KAWASAKI ENGINE ASSEMBLY

PN DESCRIPTION
11990010 [BOLT, HEX, 7/16-20 x 2 3/4 Z5
12990041 |NUT, HEX, M8-1.25 SS
13990014 |WASHER, LOCK, 7/16 Z5
13990031 |WASHER, LOCK, M8 SS
15990003 |MACHINE KEY 1/4 X 1/4 X 1
34490003 |FUEL FILTER
35410059 |OIL DRAIN VALVE - M20 X 2.5 THD
51410055 |ENGINE, FX691V
51410056 |ENGINE, FX730V
51410067 |MUFFLER, KAWASAKI 726¢cc, HORZ LOW MOUNT
71410007 |D-SPACER, 1", FOR CLUTCH
71410012 |PULLEY, 5-1/4" OD X A/B GRV X 1" ENG
71410014 |CLUTCH, 1 x6.75, 125FT-LB CCW, #5219-54

O
<

JER N NG NG N PR N R

alalala

51410055

51410056 OBTAIN ENGINE

HARDWARE FROM
ENIGNE DEALER

51410067
13990031

35410059

71410012 15990003

12990041

71410014

71410007 13990014

11990010
TORQUE: 40-50 ft-Ibs
WITH THREAD LOCKER

FUEL SYSTEM ASSEMBLY

PN DESCRIPTION
11990046 |BOLT, FLANGE, 3/8-16 x 1 Z8
13990002 |WASHER, FLAT, USS 7/16 Z5
13990024 |WASHER, NEOPRENE 1/2" X 1 3/8" X 1/4"
15990039 |CLIP, VINYL COATED 3/8 OD
41410006 |VALVE, FUEL 3-WAY (INCL WASHER AND NUT)
41410015 |FUEL, LEVEL SIGHT GAUGE
41410018 |FUEL, FITTING, OUTLET PORT 90 DEG
41410021 [GROMMET, FUEL GAUGE
42420002 |HOSE, 1/4" FUEL, CARB
43410001 [1/4" HOSE CLAMP
45410002 |[FUEL TANK CAP, NON-VENTED, CARB, 3"
45410010 |FUEL, GROMMET, REMOTE VENT
45410013 |FUEL, NECK INSERT, 3.00 x 3.50
45410016 |FUEL, TANK, RIGHT, EPA, WZ
45410017 |FUEL, TANK, LEFT, EPA, WZ
45410020 |[FUEL, REMOTE VENT W/VALVE
13990024 45410020

13990002
11990046

41410015 >
41410021 &

‘]
<

N2 [=INNN O [=[N|=[—=|o1|co|0o (0|

45410016
45410002

43410001\ T 45410013

15990039
=
/ Vi ‘ 45410010
/ 414100069 I

41410018 S 2

G k
42420002 ! . ,

)%
42420002 ,4
42420002 ‘/

P/N 79530039 13 © 2012 Wright Manufacturing, Inc. All rights reserved

45410017



45410005

18410013

45410005

18410013

93420101

P/N 79530039

C.A.R.B EVAPORATORY ASSEMBLY

PN DESCRIPTION QTY
18410013  |CABLE TIE, 14" 4
35410002 FITTING, 1/4" NYLON TEE 1
42420004 HOSE, 3/16 ID FUEL (NOT LOW PERM) 5
43410001 1/4" HOSE CLAMP 4
45410005 |CARBON CANISTER 2
93420101 CANISTER BRACKET 2

42420004 42420004
44" LONG 44" LONG

42420004
41" LONG

42420002
10" LONG

35410002

42420004

E.P.A. EVAPORATORY ASSEMBLY

PN DESCRIPTION QTY
18410013|CABLE TIE, 14"
35410002|FITTING, 1/4" NYLON TEE
42420004 |HOSE, 3/16 ID FUEL (NOT LOW PERM)
43410001/1/4" HOSE CLAMP
45410005|CARBON CANISTER
93420101|CANISTER BRACKET

RGN N FNY NN o

7 42420004
i/ 44" LONG
42420004

41" LONG /43410001

42420004
10" LONG

42420004
44" LONG

~~="43410001

35410002
=
=
L3O
S e

T

14 © 2012 Wright Manufacturing, Inc. All rights reserved



INSTRUMENT PANEL ASSEMBLY

PN DESCRIPTION QTY
11990023 |SCREW, TRUSS HEAD, PHILIPS, 10-32 X 1/2Z 4
11990063 |SCREW, TRUSS HEAD, PHILIPS, 1/4-20 x 1/2 SS 4
12990015 |NUT, KEP 10-32 Z5 4
52420009 |IGNITION SWITCH, FOR ELECTRIC START 1
52420002 |THROTTLE CONTROL 2
52420003 |SWITCH, BLADE ON/OFF, RED 1
54420003 |HOUR METER, DIGITAL 1
93420068 |WZ DASH 1

sr’/”’/’,,,,,——11990063
”,’,Qaéjr 11990023
52420003

93420068

52420009

54420003

52420002

BRAKE INTERLOCK ASSEMBLY

PN DESCRIPTION
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5
11990092 |BOLT, HEX, 5/16-24 x 3/4 Z5
12990051 |NUT, NYLOCK, 5/16-24 Z5
12990052 |NUT, JAM, 5/16-24, LH, Z
12990053 |NUT, JAM, 5/16-24 Z
13990010 |WASHER, FLAT, USS 5/16 Z5
13990013 |WASHER, LOCK, 5/16 Z5
16410005 |SPRING, COMPRESSION, 5/8 X 3
22420049 |ROD, THREADED, 5/16-24 X 5.00
77410008 |ROD END, 5/16-24
77410009 |ROD END, 5/16-24 LH
93410338 |BRAKE LOWER LEVER WELDMENT, WZTO
93410339 |BRAKE INTERLOCK BELL CRANK, LEFT, WZTO -
12990052 |-93410358 |BRAKE INTERLOCK BELL CRANK RIGHT, WZTO 1
96410006 |BRAKE PULL ROD WELDMENT, WZTO 1

[e)
<

[EN N NS BN OY Y [30] NS BN BN] T P |

12990051

12990053 13990013 ;11990092 16410005

12990051

77410009 77410008

13990010
22420049

77410008 93410338

@& —— 12990051

96410006

11990012

12990053 /®\ 12990053

P/N 79530039 15 © 2012 Wright Manufacturing, Inc. All rights reserved



11990056
N/ )
'

P/N 79530039

17470001 \/ -

ROPS ASSEMBLY

PN DESCRIPTION
11990056 |HARDWARE, BOLT HEX, 1/2-20 x 3 Z5
11990137 |BOLT HEX, 1/2-13 x 2 Z5
12990038 |NUT, NYLOCK, 1/2-20 Z5
13990032 |WASHER, 1/2 x 2 x 0.062 Z5
15990048 |COTTER PIN, 0.080 X 0.750
17470001 |GROMMET, 0.688 x 1.000 x 0.250
21420005 |DETENT PIN, 0.500 X 3.500, SOCKET ROPS
98410135 |ROPS, SOCKET MOUNT

1 - O
PN NG o

13990032
11990137

/98410135

21420005—

Z'Z 12990038

12990038

)

AERO-CORE CASTER ASSEMBLY

PN DESCRIPTION
11990046 |BOLT, FLANGE, 3/8-16 x 1 Z8
11990054 |BOLT, HEX, 3/4-10 X7 1/2 Z5
12990008 |NUT, LOCK FLANGE, 3/8-16 Z5
12990025 |NUT CASTLE, 1-14 P8
12990026 |NUT, NYLOCK, JAM, 3/4-10 Z5
15990012 |COTTER PIN 1/8 x 2
17460003 |DUST CAP, CASTER ARMS
79460031 WHEEL ASSEMBLY, 13 X 5.00 - 6, FLAT-FREE,
HOLLOWMATIC W/BEARINGS
77460007 |BEARING RACE, CASTER WHEEL
93410328 |CASTER YOKE WELDMENT, 13" TIRE, WSTX/WSPX
93410341 |CASTER FRAME WELDMENT, WZTO
98460031 |BEARING KIT, CASTER ARM
98460046 |CASTER WHEEL BEARING KIT, WITHOUT RACE
17460003
15990012

12990025

]
<

= N2 N ININININ|oN|oo[H

98460031

93410328

11990054 93410341

12990008
° /

e\

12990026 &€ A
77460007 11990046/

98460046

16 © 2012 Wright Manufacturing, Inc. All rights reserved



CONTROL ARM ASSEMBLY

PN DESCRIPTION QTY
12990040 |NUT, HEX 3/4-16 PLAIN 1
17460005 |[BUSHING, RUBBER, PUSH ARM 2
77410003 |ROD END, 3/4-16 1
93460058 |CONTROL ARM WELDMENT, WSE Il 1
98410112 |DECK CONTROL ARM ASSEMBLY, WSE Il -
VKSPNNR |[SPANNER, 3/4" X 1/2" X 4" 1
17460005 S 93460058 98410112

12990040

77410003

17460005

P/N 79530039

CHUTE ASSEMBLY

PN DESCRIPTION oTY
11990003 |BOLT, HEX, 5/16-18 x4 1/2 Z5 1
11990016 |BOLT, CARRIAGE, 3/8-16 X1 Z5 5
11990027 |BOLT, HEX, 5/16-18 X1 Z5 1
12990021 [NUT, NYLOCK, 5/16-18 Z5 2
12990031 [NUT, TOPLOCK, 3/8-16 Z5 5
16460002 |SPRING, TORSION FOR CHUTE DEFLECTOR 1
17460017 |CHUTE DEFLECTOR, RUBBER PC ONLY 1
93460130 |BRACKET, FLEXIBLE CHUTE DEFLECTOR 1
93460131 |FLEXIBLE CHUTE DEFLECTOR BOTTOM FLANGE 1
98460052 |FLEXIBLE CHUTE DEFLECTOR ASSEMBLY -

- 98460052
93460130 A
12990031 16460002
11990003
\f\1 1990027
12990021
17 © 2012 Wright Manufacturing, Inc. All rights reserved



ANTI-SCALP ASSEMBLY, SIDE

PN DESCRIPTION QTY
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5 3
11990013 [BOLT, FLANGE, 5/16-18 X 1 Z5 1

4
1
1

12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
72490002 |WHEEL, PLASTIC, ANTI-SCALP, SQUARE
93460147 |BRACKET, SCALP ROLLER, LEFT
93460150 |BRACKET, ANTI-SCALP ROLLER, RIGHT, -
96460011 |DECK FRONT ANTI-SCALP AXLE WELDMENT, WSTX| 1

11990013 12990007

93460147

96460011 93460150

11990012

72490002

12990007

ANTI-SCALP ASSEMBLY, REAR

PN DESCRIPTION QTY
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5 3
11990117 [BOLT, HEX, 1/2-20 X 4 1/2 Z5, CUSTOM 1

3
1
1
1

12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
12990018 [NUT, NYLOCK, 1/2 - 20 Z, LOW PROFILE
72490002 |WHEEL, PLASTIC, ANTI-SCALP, SQUARE
93460127 |BRACKET, SCALP ROLLER, FRONT

12990018

12990007

11990012
93460127

72490002 11990117

ANTI-SCALP ASSEMBLY, FRONT

PN DESCRIPTION QTY
11990012 |BOLT, FLANGE, 5/16-18 X 3/4 Z5
11990117 |BOLT, HEX, 1/2-20 X 4 1/2 Z5, CUSTOM
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
12990018 |NUT, NYLOCK, 1/2 - 20 Z, LOW PROFILE
72490002 |WHEEL, PLASTIC, ANTI-SCALP, SQUARE
93460128 |[BRACKET, SCALP ROLLER, REAR

ala|afw|=|w|F

12990018

$—=-12990007

11990012
93460128

72490002
11990117

P/N 79530039 18 © 2012 Wright Manufacturing, Inc. All rights reserved



TRANSMISSION SERVICE PARTS

PN DESCRIPTION QTY
39410003 |FITTING, -6 ORB, SAE 1/2 BEAD, HG# 71393 -
39410004 [HYDRO, FAN AND PULLEY KIT, HG# 71907 -
39410005 |HYDRO, FILTER GUARD, RH, HG# 53655 -
39410006 [HYDRO, FILTER GUARD, LH, HG# 53644 -
39410007 |FILTER, FOR ZT-3400, HG# 52114 -
39410008 |[HYDRO, ZT-3400 SEAL KIT, HG# 52114 -
39410009 |SEALANT, FOR ZT-3400, HG# 50928 -
39410010 [HYDRO, ZT-3400 RTN KIT, LEFT, HG# 71593 -
39410011 |HYDRO, ZT-3400 RTN KIT, RIGHT, HG# 71590 -
39410012 [TOOL, 4X4 HUB PULLER, HG# 71241 -
39410013 |HYDRO, ZT-3400, 4X4 HUB W/STUDS, HG# 71405 -
39410014 [NUT, TOPLOC, 3/4-16, Z5, HYDRO-GEAR# 53768 -

39410004

120
L~

| —1z21

39410003 _,?

/\ _/‘C;— 147

-

=\ h oy 39410010/11
57

148

39410007

+ PARTS INCLUDED IN 200 SEAL KIT
SEAL KIT CONTAINS ITEM #'S: €,10,28,30,31,33,
39410005/6 35.41,46,54,56,57,71,90,96,103, 130, 132, 157

~— 167

3X 105

) — 2% 134
&5 .
THICK RACE . ey
e o e
60—, ~, “~—
& _/ /’/
22 -~ @ -
-
- 54
o
136 .///
\\\\
~. .
137 \\’ .
202~ \)
-~ p
~
/‘\\ 201 -

P/N 79530039 19 © 2012 Wright Manufacturing, Inc. All rights reserved



MULCH KIT ASSEMBLY, 48

PN DESCRIPTION
11990013 [BOLT, FLANGE, 5/16-18 X 1 Z5
11990016 |BOLT, CARRIAGE, 3/8-16 X 1 Z5
12990007 [NUT, LOCK FLANGE, 5/16-18 Z5
12990020 |NUT, NYLOCK, 3/8-16 Z5
93430045 |MULCH BAFFLE, 48" AERO-CORE, RIGHT
93430046 |MULCH BAFFLE, 48" AERO-CORE, CENTER
93430047 |MULCH BAFFLE, 48" AERO-CORE, LEFT
93460129 |MULCH BLOCK PLATE, AERO-CORE
95430008 |MULCH BAFFLE KIT, 48" AERO-CORE

O
<

Alalalalalalalalyg

\/12990020
| 11990016 11990013 /95430008
93460129 93430047
93430045
| 93430046 |
12990007
MULCH KIT ASSEMBLY, 52
PN DESCRIPTION QTY
11990013 |BOLT, FLANGE, 5/16-18 X 1 Z5 1

11990016 [BOLT, CARRIAGE, 3/8-16 X 1 Z5

12990007 |NUT, LOCK FLANGE, 5/16-18 Z5

12990020 |NUT, NYLOCK, 3/8-16 Z5

93440062 |MULCH BAFFLE, 52" AREO-CORE, RIGHT
93440063 |MULCH BAFFLE, 52" AREO-CORE, LEFT
93440064 |MULCH BAFFLE, 52" AREO-CORE, CENTER
93460129 |MULCH BLOCK PLATE, AERO-CORE
95440011 |MULCH KIT, 52", AERO-CORE DECK -

12990020 95440011
11990013 /

93440063

EEN) RN (NN (IR I (NEY)

11990016

93460129

93440062

93440064
12990007

MULCH KIT ASSEMBLY, 61

PN DESCRIPTION QTY
11990013 |BOLT, FLANGE, 5/16-18 X 1 Z5 1
11990016 |BOLT, CARRIAGE, 3/8-16 X 1 Z5
12990007 |NUT, LOCK FLANGE, 5/16-18 Z5
12990020 |NUT, NYLOCK, 3/8-16 Z5
93450046 |MULCH BAFFLE, 61" AREO-CORE, RIGHT
93450047 |[MULCH BAFFLE, 61" AREO-CORE, CENTER
93450048 |MULCH BAFFLE, 61" AREO-CORE, LEFT
93460129 [MULCH BLOCK PLATE, AERO-CORE
95450011 |[MULCH BAFFLE KIT, 61" AERO-CORE -

aAlalalalalala

11990016 12990020

193460129 \\\‘///////11990013 | 95450011
93450048

93450046

93450047

I12990007 I

P/N 79530039 20 © 2012 Wright Manufacturing, Inc. All rights reserved



WRIGHT ZTO WIRE HARNESS

53490047
52410006
52410006 CONTROL INTERLOCK ENGINE GROUND
CONTROL INTERLOCK
52410001
SERVICE GUARD KILL
52420003
BLADE SWITCH 52410003
ON: A-D/B-E/C-F SEAT SWITCH (BLACK)
OFF: B-H/C-I
H |
Dl EJF
Al B
20420002
KEY SWITCH
OFF: G+M+A
RUN: B+L+A
START: B+L+S
ENGINE
- { S S — X
H @ AN - =
E N L — —
T - —_—
52420003
DIGITAL HOURMETER 1
”:li H
o s ] o | O
FREIDICIBIA]
ACCESSORY 20A FUSE  20A FUSE POWER FROM BATTERY
CONNECTION CHARGE  POWER 52410007

P/N 79530039

21

TIME-DELAY MODULE

53490019
40 AMP SEALED RELAY WITH RESISTOR
87a N/O, 87N/C

© 2012 Wright Manufacturing, Inc. All rights reserved



DECALS

Part Number Description Qty Part Number Description Qty
76410003 DECAL, ALL LOGOS 1 76490046 DECAL, CE NOISE, 105 1
76460001 DECAL, DANGER BLADE HAZARD 2 76490050 DECAL, FIRE HAZARD WARNING DECAL 2
76490001 DECAL, SHIELD MISSING 2 76490058 DECAL, CE, NOISE PROTECTION WARNING 1
76490007 DECAL, 52" DECK SIZE 1 76490061 DECAL, DECK COMMERCIAL BENEFITS, WVGD 1
76490008 DECAL, 48" DECK SIZE 1 76490063 DECAL, DECK HEIGHT SELECTOR, Z 1
76490012 DECAL, 61" DECK SIZE 1 76490065 DECAL, DASH, Z 1
76490023 DECAL, CIRCLE WITH "wW" 2 76490059 DECAL, AMERICAN FLAG 1
76490028 DECAL, CE, DANGER BLADE HAZARD 2 76490100 DECAL, AERO-CORE, DECK 1
76490029 DECAL, CE, SHIELD MISSING 2 76490101 MOWER PATENT NUMBERS 1
76490042 DECAL, CE 122CM DECK SIZE 1 76490113 DECAL, ZTO 1
76490043 DECAL, CE 132CM DECK SIZE 1 76490114 DECAL, CONTROL, ZTO 2
76490044 DECAL, CE 155CM DECK SIZE 1 76490115 DECAL, CAUTION, WZTO 1

A DANGER
ight h .
Soey fpoprX. S ' Ty %/ A DANGER

76410003

48

76490008

76460001

61

76490012

3L T

(4 =

IS

76490029

3

. ) 122cm

76490042

LA

Lo
105d8

FIRE B POSONGUS GAS HAZARD:

chosed arma. Engles produces £0,
an cdorions, daady poman

# Kpep smoiing materis, sparks and
awy
' Do ol i hoel when engine is hot
of ranring
# Do ot 4 o lop of ank; leave rocm
Toe fued empamsion.

76490046

Qright

HEAVY DUTY COMMERCIAL
® 7 Ga. Fabricated Deck

® Heavy Duty Clutch

® Cast Iron Spindle Housings

76490061
@right

76490101

P/N 79530039

or naar wpdled fusl e

76490050

76490063

@right

76490113

SHIELD MISSING: DO NOT OPERATE

76490001

76490023

132cm 155cm

76490043 76490044

76490058

76490114

22 © 2012 Wright Manufacturing, Inc. All rights reserved

22

76490007

76490028

76490059

\Q 1ero core”

76490100

76490115




- o

4600X Wedgewood Bivd
Frederick, MD 21703
www.wrightmfg.com





